Saltar al contenido principal

Introducción

In order to complete the other repairs, except for the control knobs, you will need to do this prerequisite. This prerequisite lets you have easy access to the inside of the toaster oven. Ultimately, this guide is created to remove the top cover.

  1. Remove the six 9.5mm screws on the back panel using a #2 Phillips screwdriver. Remove the six 9.5mm screws on the back panel using a #2 Phillips screwdriver.
    • Remove the six 9.5mm screws on the back panel using a #2 Phillips screwdriver.

  2. Remove the two 13mm screws, located  between the feet on the bottom of the cover, using a Torx T15 screw driver.
    • Remove the two 13mm screws, located between the feet on the bottom of the cover, using a Torx T15 screw driver.

  3. Kits de Reparación de Android

    Estás a un kit de tu nueva pantalla o batería.

    Comprar Ahora

    Kits de Reparación de Android

    Estás a un kit de tu nueva pantalla o batería.

    Comprar Ahora
  4. Using the metal spudger,  carefully pry out the rubber base on each foot to access the screws.
    • Using the metal spudger, carefully pry out the rubber base on each foot to access the screws.

  5. Remove the 11.5 mm screws using a #2 Phillips screwdriver.
    • Remove the 11.5 mm screws using a #2 Phillips screwdriver.

  6. Remove the back cover by gently pulling the sides of the cover apart from the rest of the oven.  Then, tilt the cover towards the face and pull back at an upward angle. The cover should slide right off. Remove the back cover by gently pulling the sides of the cover apart from the rest of the oven.  Then, tilt the cover towards the face and pull back at an upward angle. The cover should slide right off.
    • Remove the back cover by gently pulling the sides of the cover apart from the rest of the oven. Then, tilt the cover towards the face and pull back at an upward angle. The cover should slide right off.

Conclusión

To reassemble your device, follow these instructions in reverse order.

Barrett Lowe

Miembro Desde 08/10/15

207 Reputación

2 Guías creadas

Equipo

Cal Poly, Team 5-11, Maness Fall 2015 Miembro de Cal Poly, Team 5-11, Maness Fall 2015

CPSU-MANESS-F15S5G11

4 Miembros

5 Guías creadas

Agregar Comentario

Ver Estadísticas:

Ultimas 24 horas: 0

Ultimos 7 días: 0

Ultimos 30 días: 0

Todo El Tiempo: 55